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NANTONG CNI XINYUAN RUBBER PRODUCTS CO,, LTD.
NO.681A, PUJIANG ROAD, HAIMEN CITY, JIANGSU PROVINCE, P. R. CHINA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : PRINTING BLANKET

SGS Ref No. : SHT201101425

Item No. : P550, G900

Sample Receiving Date :Jan.28,2011

Testing Period :Jan.28-Feb.09, 2011

Test Requested : As specified by client, to determine the specified phthalates contents in specified

material in submitted sample in accordance with Mattel Pl of QSOP 0006-3610
(Rev. Z on Apr.21, 2010).

Test Method : As specified in Mattel Pl of QSOP 0006-3610 (Rev. Z on Apr.21, 2010). The
specimen is extracted by solvent and followed analysis was performed by Gas
Chromatograph / Mass Spectrometer (GC/MS).

Test Results : Please refer to next pages

Conclusion : PASS

Signed for and on behalf of
SGS-CSTC Chemical Laboratory

o P/ Y
C wa

Zhou Yan, Crystal
Approved Signatory
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Test results by chemical method (Unit: %)

: Detection
Testitems 001 Limit
Dibutyl phthalate (DBP) 0.045 0.003
Benzyl butyl phthalate (BBP) ND 0.003
Bis-(2-ethylhexyl) phthalate | (DEHP) ND 0.003
Total (DBP+BBP+DEHP) | min.0.045 -
: Detection
Testitems 001 Limit
Di-“isononyl” phthalate (DINP) ND 0.010
Di-“isodecyl” phthalate (DIDP) ND 0.010
Di-n-octyl phthalate (DNOP) ND 0.003
Total (DINP+DIDP+DNOP) <0.03 -
: Detection
Testitems 001 Limit
Di-n-hexyl phthalate | (DnHP) ND 0.003
Test items 002 M
R — Limit
Dibutyl phthalate (DBP) 0.044 0.003
Benzyl butyl phthalate (BBP) ND 0.003
Bis-(2-ethylhexyl) phthalate | (DEHP) ND 0.003
Total (DBP+BBP+DEHP) | min.0.044 -
Test items 002 —Detgct_mn
R — Limit
Di-“isonony!” phthalate (DINP) ND 0.010
Di-“isodecyl” phthalate (DIDP) ND 0.010
Di-n-octyl phthalate (DNOP) ND 0.003
Total (DINP+DIDP+DNOP) <0.03 -
Test items 002 —Detgct_mn
R — Limit
Di-n-hexyl phthalate | (DnHP) ND 0.003

This document s issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at hitp:/fwww.sgs.com/terms_and_conditions.

htm. Attentign.is.drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
/.r- GIIFE findmgs at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this
?f°§oefsthno 4sra(e parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or

sifigation of the contey

or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
esults shown in this test report refer only to the sample(s) tested . This document cannot be reproduced except in full, without prior approval of the Company.

| 3rd Building,No.889, Yishan Road,Shanghai,China 200233  tE&E:(86-21) 61402553 ERE:(86-21) 64853679 WWW.Cn.sgs.com
| -1 - Esesss oS BB 200233  HLi(86-21)61402504  HL{(86-21)54500353 e sgschina@sgscom

Member of the SGS Group (SGS SA)



SGS

Test Report No. SHATY1101290001  Date: Feb. 9, 2011 Page 3 of 4

Test Part Description:
001. Blue/ black leather with white fabric
002. Green/black leather with white fabric

Note:

(1) ND = Not Detected

(2) MDL = Method Detection Limit
(8) % = percentage by weight

(4) <=Less Than

(5) “-” = Not Regulated

Remark: Summary of upper limits of requirements:

Requirements | Upper Limit
QSOP 0006-3610 (Rev. Z on Apr.21, 2010)
-DBP < 0.1%
- Accessible Materials in Products, -BBP <0.1%
Accessories, or Peripherals Intended to - DEHP < 0.1%
be Used Exclusively by Adults - DIDP < 0.1%
-DnHP < 0.1%
- Total (DBP+BBP+DEHP) < 0.1%
- All other Accessible Materials - Total (DINP+DNOP+DIDP) < 0.1%
-DnHP < 0.1%
- Inaccessible Materials - Total (DBP+BBP+ DEHP) < 0.1%
- Total (DBP+BBP+DEHP) < 0.1%
- Modeling Clay - Total (DINP+DNOP+DIDP) < 0.1%
-DnHP < 0.01%
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Sample photo:

SGS authenticate the photo on original report only

*** End of Report ***
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